MINIMUM STANDARDS
FOR

PUBLIC WATER SYSTEMS

= GEORGIA

f DEPARTMENT OF NATURAL RESOURCES

ENVIRONMENTAL PROTECTION DIVISION

WATERSHED PROTECTION BRANCH
DRINKING WATER PROGRAM

Revised March 2021



Georgia Minimum Standards for Public Water System

TABLE OF CONTENTS
FOREWORD ..ottt bbb e R b e bt s et E R bbbt e b e bt bt bt bt e e e nn e nrs IX
ACKNOWLEDGEMENTS AND REFERENCES .........coooiii e X
PART 1 - GENERAL REQUIREMENTS FOR DEVELOPING PUBLIC WATER SYSTEMS .........cccceni.
1.1 APPROVAL REQUIREMENTS FOR PUBLICWATER SYSTEMS ........ccccoiiiiiiiiin 1
1.2 SUBMISSION OF ENGINEERING DOCUMENTS ..o 1
1.3 CONNECTION TO EXISTING WATER SUPPLY ...ooociiiiiiiiiiiii s 2
L4 EXCEPTION. ..o e e 2
1.5 ENGINEERING REPORT .....oooiiiiiiii i bbb 2
[...]
means to observe the wastewater during backwashing; and

construction to prevent cross-connection.

96 DIATOMACEOUS EARTH FILTRATION

The use of these filters may be considered for application to surface waters with low
turbidity and low bacterial contamination and may be used for iron removal for
groundwaters provided the removal is effective and the water is of satisfactory sanitary
quality before treatment.

9.6.1 CONDITIONS OF USE

Diatomaceous earth filters are expressly excluded from consideration for the
following conditions:

a.

b.

d.

bacteria removal;
color removal;

turbidity removal where either the gross quantity of turbidity is high, or
the turbidity exhibits poor filterability characteristics; and

filtration of waters with high algae counts.

9.6.2 PILOT PLANT STUDY

Installation of a diatomaceous earth filtration system shall be preceded by a pilot
plant study on the water to be treated.

a.

Conditions of the study such as duration, filter rates, head loss
accumulation, slurry feed rates, turbidity removal, bacteria removal, etc.,
must be approved by the Division prior to the study.

Satisfactory pilot plant results must be obtained prior to preparation of
final construction plans and specifications.

Revised March 2021

Page 99



Georgia Minimum Standards for Public Water System

9.6.3.

9.6.4

9.6.5

9.6.6

9.6.7

C. The pilot plant study must demonstrate the ability of the system to meet
applicable drinking water standards at all times.

TYPES OF FILTERS

Pressure or vacuum diatomaceous earth filtration should be considered. However,
the vacuum type is preferred for its ability to accommodate a design which
permits observation of the filter surfaces to determine proper cleaning, damage to
a filter element, and adequate coating over the entire filter area.

TREATED WATER STORAGE

Treated water storage capacity in excess of normal requirements shall be provided
to:

a. allow operation of the filters at a uniform rate during all conditions of
system demand at or below the approved filtration rate; and

b. guarantee continuity of service during adverse raw water conditions
without by-passing the system.

NUMBER OF UNITS

At least two (2) units shall be provided.

PRECOAT

The precoat shall conform to following:

a. Application - A uniform precoat shall be applied hydraulically to each
septum by introducing a slurry to the tank influent line and employing a
filter-to-waste or recirculation system.

b. Quantity - Diatomaceous earth in the amount of 0.1 pounds per square
foot of filter area or an amount sufficient to apply a 1/16 inch coating
should be used with recirculation. When precoating is accomplished with
a filter-to-waste system, 0.15 to 0.2 pounds per square foot of filter area is
recommended.

BODY FEED

A body feed system to apply additional amounts of diatomaceous earth slurry
during the filter run is required to avoid short filter runs or excessive head losses.

a. Quantity - Rate of body feed is dependent on raw water quality and
characteristics and must be determined in the pilot plant study.

Revised March 2021 Page 100



Georgia Minimum Standards for Public Water System

b. Operation and maintenance can be simplified by providing accessibility to
the feed system and slurry lines.

C. Continuous mixing of the body feed slurry is required.

9.6.8 FILTRATION

a. The settled raw water entering the filtration system shall contain turbidity
level less than 1.0 NTU and total organic compound (TOC) less than 1.0
ppm.

b. Rate of Filtration - The recommended nominal rate is 1.0 gallon per

minute per square foot of filter area with a recommended maximum of 1.5
gallons per minute per square foot. The filtration rate shall be controlled
by a positive means.

C. Head Loss - The head loss shall not exceed 30 psi for pressure
diatomaceous earth filters, or a vacuum of 15 inches of mercury for a
vacuum system.

d. Recirculation - A recirculation or holding pump shall be employed to
maintain differential pressure across the filter when the unit is not in
operation in order to prevent the filter cake from dropping off the filter
elements. A minimum recirculation rate of 0.1 gallon per minute per
square foot of filter area shall be provided.

e. Septum or Filter Element - The filter elements shall be structurally capable
of withstanding maximum pressure and velocity variations during
filtration and backwash cycles and shall be spaced such that no less than
one inch is provided between elements or between any element and a wall.

f. Inlet Design - The filter influent shall be designed to prevent scour of the
diatomaceous earth from the filter element.

9.6.9 BACKWASH

A satisfactory method to thoroughly remove and dispose of spent filter cake shall
be provided.

9.6.10 MONITORING

An on-line continuous particle counting device and a continuous monitoring
turbidimeter with recorder on the filter effluent is required for plants treating
surface water.

Revised March 2021 Page 101



Georgia Minimum Standards for Public Water System

9.7

9.8

DECLINING RATE FILTRATION

This is a design where no rate-of-flow controllers are installed. The rate of flow through
the filter media is greatest when the media has just been back washed and gradually
declines as the media becomes filled with contaminants.

The design must include means to ensure that the water level during operation
will not fall below the level of the top of the media.

The filtration rate must not exceed 6 gpm/ft> when the filter is clean (immediately
following backwash) and uses dual or mixed media.

This design is normally appropriate only when four (4) or more filters are used in
the plant.

DIRECT FILTRATION

Direct filtration, as used herein, refers to the filtration of a surface water without prior
settling. The nature of the treatment process will heavily depend upon the raw water
quality. A full-scale direct filtration plant shall not be constructed without prior pilot
studies which are acceptable to the Division. Where direct filtration is proposed, an
engineering report shall be submitted prior to conducting pilot plant.

a.

b.

C.

Will be considered on a case-by basis.

However, all filters shall have dual or mixed media and be operated at a rate
between 2 and 5 gpm/ft2.

Flash mix and flocculation basins shall be provided.

9.8.1 ENGINEERING REPORT

In addition to the items previously stated in this document under "Engineering
Report”, the report should include a historical summary of meteorological
conditions and of raw water quality with special reference to fluctuations in
quality, and possible sources of contamination. The following raw water
parameters should be evaluated in the report:

a. color;

b. turbidity;

C. microbiological/pathogen concentration;
d. microscopic biological organisms;

e. temperature;

Revised March 2021 Page 102



Georgia Minimum Standards for Public Water System

f. total solids;
g. general inorganic, organic chemical and radiological characteristics; and
h. additional parameters as may be required by the Division.

The report should also include a description of methods and work to be done
during a pilot plant study or where appropriate an in-plant demonstration study.

9.8.2 PILOT PLANT/TREATABILITY/TRANSFER TECHNOLOGIES STUDIES

Submission of an engineering report is required for approval before conducting
pilot plant, treatability study and transfer of technologies for new and/or
modification of a public water system. This requirement depends on the proposed
water plant treatment changes. After approval of the engineering report, the
Division will provide the next step in approval process.

a. The study must be conducted over a sufficient time to treat all expected
raw water conditions throughout the year.

b. The study shall emphasize but not be limited to, the following items:

1.

chemical mixing conditions including shear gradients and
detention periods;

2. chemical feed rates;

3. use of various coagulants and coagulant aids;

4. flocculation conditions;

5. filtration rates;

6. filter gradation, types of media and depth of media;

7. filter breakthrough conditions; and

8. adverse impact of recycling backwash water due to solids,
pathogens, algae, disinfection by-products formation and similar
problems.

C. Prior to the initiation of design plans and specifications, a final report

including the engineer's design recommendations shall be submitted to the
Division for review and approval.

d. The pilot plant filter must be of a similar type and operated in the same
manner as proposed for full scale operation.

Revised March 2021

Page 103



Georgia Minimum Standards for Public Water System

9.9

e. The pilot study must demonstrate the minimum contact time necessary for
optimum filtration for each coagulant proposed.

9.8.3 PRETREATMENT

Rapid mix and flocculation - The final rapid mix and flocculation basin design
should be based on the pilot plant or in-plant demonstration studies augmented
with applicable portions of this document.

9.8.4 FILTRATION

Filters should be rapid rate gravity filters with dual or mixed media. The final
filter design should be based on the pilot plant or in-plant demonstration studies
augmented by applicable portions and in conformance with this document.
Pressure filters or single media sand filters shall not be used.

9.8.5 CONTROL AND OPERATION

An online continuous particle counting device equipped with dual sensors and
data processing system to demonstrate continuous removal of particles in a size
range between 3 and 15 microns shall be installed. A continuous recording
turbidimeter shall also be installed on each filter effluent line and on the
composite filter effluent line. Additional continuous monitoring equipment, such
as a streaming current detector, shall be provided to assist in control of coagulant
dosage in optimizing the coagulation process.

9.8.6 SITING REQUIREMENTS

The plant design and land ownership surrounding the plant shall allow for the
installation of conventional sedimentation basins should it be found that such are
necessary.

DISINFECTION

An engineering report submission is a requirement for the demonstration of the
optimization of chlorination of finished drinking water by continuous disinfection
treatment using any of the following treatment techniques: Chlorination; Chloramination;
Chlorine Dioxide; Ozonation; Mixed Oxidant Types; Ultraviolet Disinfection and other
approved methods.

Chlorine is the disinfecting agent commonly used. Chlorination may be accomplished
with liquid chlorine, calcium or sodium hypochlorite or chlorine dioxide. Other
disinfecting agents will be considered, providing reliable application equipment is
available and testing procedures for a residual are recognized in "Standard Methods for
the Examination of Water and Wastewater," latest edition.

Revised March 2021 Page 104



Georgia Minimum Standards for Public Water System

9.9.1 CHLORINATION EQUIPMENT

a.

Type - Solution-feed gas chlorinators or hypochlorite feeders of the
positive displacement type are acceptable.

Capacity - The chlorinator capacity shall be such that a free chlorine
residual of at least two (2) milligrams per liter (mg/L) can be maintained
in the water after contact time of at least 30 minutes when maximum flow
rate coincides with anticipated maximum chlorine demand. The equipment
shall be of such design that it will operate accurately over the desired
feeding range.

Standby Equipment - Where chlorination is required for protection of the
supply, standby equipment of sufficient capacity shall be available to
replace the largest unit. Spare parts shall be made available to replace
parts subject to wear and breakage. If there is a large difference in feed
rates between routine and emergency dosages, a gas metering tube should
be provided for each dose range to ensure accurate control of the chlorine
feed.

Automatic Switchover - Automatic switchover of chlorine cylinders
should be provided, where necessary, to assure continuous disinfection.
All surface water treatment plants must comply with this requirement.

Automatic Proportioning - Automatic proportioning chlorinators will be
required where the rate of flow or chlorine demand is not reasonably
constant or where the quality of the water is subject to rapid changes.

Eductor - Each eductor must be selected for the point of application with
particular attention given to the quantity of chlorine to be added, the
maximum injector waterflow, the total discharge back pressure, the
injector operating pressure and the size of the chlorine solution line.
Gauges for measuring water pressure and vacuum at the inlet and outlet of
each eductor should be provided.

Injector/Diffuser — The chlorine solution injector/diffuser must be
compatible with the point of application to provide a rapid and thorough
mix with all the water being treated. The center of a pipeline is the
preferred application point.

9.9.2 CONTACT TIME (CT) AND POINT OF APPLICATION

Due consideration shall be given to the contact time of the chlorine in water with
relation to pH, ammonia, taste-producing substances, temperature, bacterial
quality, trihalomethanes formation potential and other pertinent factors. Chlorine
should be applied at a point which will provide adequate contact time. All basins
used for disinfection must be designed to minimize short circuiting.

Revised March 2021

Page 105



Georgia Minimum Standards for Public Water System

a. Water must be continuously chlorinated to maintain a detectable residual
of free chlorine in all parts of the distribution system in the recommended
amount of at least 0.2 parts per million.

b. As a minimum, at plants treating groundwater, provisions should be made
for applying chlorine to the detention basin inlet and water entering the
distribution system.

C. Water from a spring shall be disinfected and retained in a detention tank
for a minimum of thirty (30) minutes unless otherwise approved by the
Division; and such additional water treatment as the Division may require
for the drinking water to comply with the rules.

d. Chemical feed equipment shall be of such design and capacity to
accurately supply, at all times, the treatment chemicals required.

e. At plants treating surface water, provisions should be made for applying
chlorine to the raw water, settled water, filtered water and water entering
the distribution system. The contact time (CT) as required by the Division
must be provided after filtration to achieve the level of inactivation of
Giardia cysts and viruses through disinfection. The required CT shall be
determined by conducting tracer studies as outlined in this section.

f. Contact Time (CT) shall be conducted per Section 9.9.9.

g. If a new disinfectant is proposed or change in rate of disinfection, a new
CT shall be conducted.

9.9.3 RESIDUAL CHLORINE

If primary disinfection is accomplished using ozone, ultraviolet light (UV), or
some other chemical that does not provide a residual disinfectant, then chlorine
must be added to provide a residual disinfectant. Minimum free chlorine residual
in a water distribution system should be at least 0.2 mg/L. minimum chloramine
residuals, where chloramination is practiced, should be 1.0 mg/L at different
points in the distribution system.

9.9.4 PROCEDURES FOR CONDUCTING TRACER STUDIES

The effectiveness of Giardia inactivation in a water treatment plant can be
demonstrated through "CT" studies. The Surface Water Treatment Rule (SWTR)
Guidance Manual defines CT as the residual disinfectant value multiplied by the
minutes of available contact time. The time is measured from the disinfectant
application point to the point where the residual is measured. For the inactivation
of Giardia to meet SWTR requirements, only contact time prior to the first
customer can be counted. Contact time, T1o (detention time for the calculation of
CT), is defined as the point where 90% of the flow passing through a unit

Revised March 2021 Page 106